
 ENVIRONMENTAL IMPACT STATEMENT 
Proposed Mariveles Coal Power Plant Project  

Mariveles Power Generation Corporation                     Barangay Biaan, Mariveles, Bataan  

 

i 
 

 TABLE OF CONTENTS 
 
EXECUTIVE SUMMARY ......................................................................................................................... 1 
A. PROJECT FACT SHEET ........................................................................................................... 1 
B. PROCESS DOCUMENTATION ................................................................................................. 2 
C. EIA SUMMARY .......................................................................................................................... 5 
[...]
Project. A 500 kV Switchyard will be constructed within the MCPP project area and will be 
connected to the proposed 500 kV Switchyard of National Grid Corporation of the Philippines 
(NGCP) in Barangay Alasasin, Mariveles, Bataan. NGCP will then take charge of the transmission 
of electricity to different areas and end-users. The total permanent connection point to point from 



ENVIRONMENTAL IMPACT STATEMENT 
Proposed Mariveles Coal Power Plant Project  

Mariveles Power Generation Corporation                               Barangay Biaan, Mariveles, Bataan  

1-26 
      

MCPP Project Switchyard to NGCP’s Switchyard will have an approximate distance of thirteen (13) 
km. 

The 500kV Switchyard substation will be a component of the proposed MCPP. However, the 13 km 
transmission line that will permanently connect the MCPP Substation to NGCP Substation will not 
be a component of this Project.  A separate ECC will be acquired for the 13 km transmission line. 

Prior to the connection of the MPGC Power Plant to the grid, various tests shall be conducted by 
the NGCP which upon the completion, NGCP will issue the certification on the approval to connect 
to the grid. Once connected to the Grid, another set of tests will be conducted such as the 
Minimum Stable Load, Ram Rate, Maximum Stable Load, among others to determine the actual 
reaction of the power plant to the grid. The minimum stable load achieved for SMC’s existing power 

plant is 60 MW. This minimum stable load also be used for the MCPP.  

1.4.3 Pollution Control Devices 

1.4.3.1 Air Pollution Control Devices 

1.4.3.1.1 Electrostatic Precipitator 

The function of the electrostatic precipitator (ESP) is to remove suspended particulate matter from 
the flue gas of the coal firing boiler so that the effluent particulate loading does not exceed 
specified limits. The ESP collects fly ash using electrical forces to protect atmospheric pollution. 
The ESP will consist of one chamber (one casing per unit) suitable for 100% duty gas flow at 
BMCR. It will be a cold side flue gas ESP, and will be located between the air preheater outlet and 
the ID fan inlet.  

Each boiler will have a dedicated ESP unit, which will consist of a collection section, hoppers and 
steel structures such as stairways, platforms, etc. The ESP will be designed to perform as specified 
without fail during normal operation of the fired boiler. All hoppers will be provided with individually 
controlled heaters to maintain the entire inside face of the hopper at a temperature above 120°C 
during all operating conditions. 

1.4.3.1.2 Exhaust Stack 

Each project phase will have two (2) concrete windshield having two (2) individual steel flue liners 
for two (2) boiler units. Each concrete exhaust stack will be provided with access platforms and 
grilages, ladders, elevator, breechings, drain system, aviation obstruction warning lighting, interior 
lighting system and lighting protection system. Each exhaust stack has a height of 100m from 
finished ground level. 

1.4.3.1.3 Continuous Emissions Monitoring Systems (CEMS) 

Continuous Emissions Monitoring System (CEMS) will be installed on each boiler units with real 
time display monitoring system. The CEMS consists of a stand-alone electronic analyzer designed 
to measure CO2, CO, NOx, SO2, O2 and VOC. CEMS will be mounted on flue duct between ID fan 
and the stack or on the stack for emission monitoring. An alarm devise is integrated in the system 
in case standards are exceeded. This data will be integrated in the plant DCS by input-output (I/O) 
interface. The CEMS shall compose of O2, NOx, CO analyzer, opacity meter, analyzer cabinet and 
sampling line. 

The CEMS system will be equipped with communication port which will provide output data for 
connection to EMB Server. This will enable the CEMS data from MCPP to be continuously 
retrieved and monitored by EMB.  

The diagram of the connection between CEMS System of MCPP and EMB Server is presented in 
Figure 1-9. 

 

 



ENVIRONMENTAL IMPACT STATEMENT 
Proposed Mariveles Coal Power Plant Project  

Mariveles Power Generation Corporation                               Barangay Biaan, Mariveles, Bataan  

1-27 
      

 

Figure 1-9. CEMS System Configuration for MCPP 
 

1.4.3.2 Water Pollution Control System 

1.4.3.2.1 Wastewater Treatment System  

The Wastewater Treatment System (WWTS) of the proposed MCPP Project will be composed of 
two separate systems for treating industrial wastewater and for treating sanitary or domestic 
wastewater prior to discharge into the sea. 

Industrial Wastewater 

 An Industrial Wastewater Treatment Plant will be constructed inside the Mariveles Coal Power 
Plant to treat approximately 2,400 tons/day (100 m3/hr) wastewater generated by the plant.  

The Wastewater Treatment System, will consists of the following sub-systems: 

 Low TDS wastewater treatment sub-system – This collects low TDS wastewater from the 
whole water treatment system and the boiler blowdown water from the boiler system by 
the ditch or pipeline; 

 High TDS wastewater treatment sub-system – This collects high TDS waste water from 
the Mixed-bed polisher in the regeneration; 

 Sludge treatment sub-system – This consists of Sludge buffer tank, sludge pumps, sludge 
thickener with scraper and a filter press.  

 
The Sanitary and Domestic Wastewater from the offices, toilets and lavatory have separate 
treatment facility from that of industrial wastewater.  The treatment shall include primary digester 
tank, secondary digester tank, aeration and oxidation tank, settling tank and disinfection chamber. 
A pre-fabricated Fiber-Reinforced Plastic (FRP) Package Sanitary Waste Water Treatment facility 
with a capacity to process 12 m3/h of sanitary and domestic wastewater will be installed.  After 
treatment, water will be discharged in the storm drainage system.  

Sanitary wastewater treatment and industrial wastewater treatment flow processes of MCPP are 
presented in Figure 1-10 and Figure 1-11, respectively. 



ENVIRONMENTAL IMPACT STATEMENT 
Proposed Mariveles Coal Power Plant Project  

Mariveles Power Generation Corporation                               Barangay Biaan, Mariveles, Bataan  

1-28 
      

 

Figure 1-10 Sanitary and Domestic Wastewater Treatment Process and Equipment Diagram 
(Package Sanitary Wastewater Treatment) 

 



ENVIRONMENTAL IMPACT STATEMENT 
Proposed Mariveles Coal Power Plant Project  

Mariveles Power Generation Corporation                                                                                                                                                                                                                             

Barangay Biaan, Mariveles, Bataan  

1-29 
      

 

Figure 1-11 Industrial Wastewater Treatment Flow Diagram



ENVIRONMENTAL IMPACT STATEMENT 
Proposed Mariveles Coal Power Plant Project  

Mariveles Power Generation Corporation                               Barangay Biaan, Mariveles, Bataan                                                                                                                                                                                                             

1-30 
      

Sewage Treatment Plant 

The sewage will be sent to a sewage treatment unit (biological treatment) where suspended 
organic matter in the effluent is greatly reduced, most of which is transformed into stable sediment.  
Influent shall undergo biological treatment and then sent to the sedimentation pond to allow 
separation of water from the sludge. The sludge will be transferred to a holding tank. The sewage 
treatment plant (STP) shall be designed to meet the required effluent quality before discharged to 
the sea.  

Oily Wastewater Treatment System (OWTS) 

The oily wastewater accumulated from the plant area sump such as the turbine building, 
transformer area, and oil storage area will be collected into a storage pond. An oil removal system 
will  be employed for the removal of oil from the wastewater effluent. The treated wastewater will 
be transferred into the chemical wastewater pond and will be treated using the same process as 
that for chemical wastewater. The sludge from the oil separator will be discharged periodically and 
sent to a DENR accredited sludge treatment and disposal facility. 

Chemical Wastewater Treatment System 

Chemical Wastewater Pond. The chemical wastewater will be collected in the chemical 
wastewater pond and will be aerated to achieve uniform characteristics. The aerated and uniform 
wastewater will be transferred to the pH adjustment and reaction tank.  

pH Adjustment Tank and Reaction Tank. Caustic or acid will be injected to the pH adjustment 
tank and mixed with wastewater by agitator to maintain the optimum pH condition for neutralization. 
Then the wastewater flows into the reaction tank by gravity. The coagulant such as Alum or PAC 
will be injected into the reaction tank and mixed by agitator to form fine floc by the reaction with 
suspended solids and colloids in the wastewater.  

Coagulation Tank. Since the fine floc transferred from the reaction tank has low sedimentation 
property, the coagulant aid such as polymer will be injected into the coagulation tank and stirred 
slowly to enlarge the fine floc so as to increase its sedimentation property. However, a Jar Test 
must still be performed in advance to determine the optimum condition because coagulation 
depends on the wastewater quality, pH, coagulant injection rate, water temperature and operation 
methods. 

Clarifier. The floc in the wastewater will settle at the bottom of the clarifier during the retention time 
and the overflow wastewater will flow into the clarified water pond. The settled sludge will be 
pumped to the dehydration system.  

Clarified Water Pond. Clarified water will be stored in the clarified water pond and will be pumped 
to the final pH adjust pond through pressure filter and activated carbon filter to remove remaining 
suspended solids, dissolved organics and heavy metals. 

Pressure Filter. The suspended solids in the clarified water will be removed by the filter media 
such as anthracite, gravel and sand in the pressure filter. The operation method of the pressure 
filter consists of filtration and backwash as the fluid flows from top to bottom during filtration. 

Filtration 

The clarified water transferred by the clarified water pump flows into the top of the pressure 
filter and the filtered water is then discharged from the bottom of the pressure filter after 
removal of suspended solids by the filter media. 

Backwash 

Filtration performed over a long period of time results in the accumulation of SS on the 
surface of the filter media, and it makes bad flow pattern, loss of filtering capability and 
increase in pressure drop. 



ENVIRONMENTAL IMPACT STATEMENT 
Proposed Mariveles Coal Power Plant Project  

Mariveles Power Generation Corporation                               Barangay Biaan, Mariveles, Bataan                                                                                                                                                                                                             

1-31 
      

Backwash will be carried out to prevent the above-mentioned problem from occurring when 
the flow rate reaches a certain amount or when the differential pressure between inlet and 
outlet is above 0.5kg/cm2g. 
 
It is also possible to backwash everyday when daily operation is completed for better 
management of the wastewater treatment system. 
 
The backwashed wastewater will be returned to the chemical wastewater pond through the 
floor drainage system. The pressure filter backwashing will be conducted with the reused 
water. 

Activated Carbon Filter. The main function of the activated carbon filter filled with the activated 
carbon is 2nd filtration to remove dissolved organics and heavy metals. Therefore, the activated 
carbon filter will be in operation in case of high dissolved organic concentration and heavy metal. 
The same procedures as the pressure filter applies to filtration and backwash of the activated 
carbon filter. 

pH Adjustment Pond and Reuse Water Pond. The treated wastewater by the process of 
neutralization, coagulation, sedimentation, filtration and adsorption will be collected in the reuse 
water pond after passing through the pH adjustment pond. Acid or caustic will be injected finally to 
control the pH value of the treated wastewater within the range of [6.0~9.0] in the pH adjustment 
pond. 

The treated wastewater at the reuse water pond will be reused as washing water for the 
dehydrator, cleaning water for the wastewater treatment building, backwashing water for the 
pressure filter & activated carbon filter, flushing water for the pumps or piping of the wastewater 
treatment system. The balance of the treated water will be discharged to the storm drainage via the 
final disposal channel. 

Dehydration of Sludge. The settled sludge originated from the clarifier is transferred to settled 
sludge pond. The settled sludge will be transferred to the dehydrator system. The dehydrator 
system consists of thickener, dehydrator, chemical (coagulation aids) injection system and cake 
container. 

The sludge in the settling sludge pond is transferred by sludge pump to thickener. The sludge in 
thickener is generated as floc by chemicals and the size of floc became larger. The sludge in the 
thickener will be injected into the dehydrator after forming packed floc by adding polymer and 
mixing it to improve the dewatering efficiency. 

The moisture content of the dewatered cake should be 80% or less. The dewatered cake from the 
dehydrator will be stored in the cake hopper and collected in the container to be treated by 
commissioning. The drained water from the dehydrator will be returned to the chemical wastewater 
pond through the floor drain. 

Chemical Injection System. The chemical injection system consists of chemical tanks, power 
dissolution equipment, injection tank, agitators, and injection pumps. Injection tanks and agitators 
are used for the purpose of dilution of the chemicals.  

Wastewater Reuse System. The reuse pump will be installed for the internal usage of WWTS and 
power plant. 

Leachate Treatment Facility 

The leachate treatment facility will be designed to treat the leachate generated in the proposed ash 
storage facility. The leachate will be initially collected in the leachate holding pond prior to 
treatment. The leachate holding pond will have a nominal storage capacity of 3.5 ML, design 
maximum flood level of 4.3 ML and dam crest flood level of 5.9 L. An emergency spillway will be 
constructed on the middle of abutment of the leachate holding pond. A silt trap will be constructed 
at the toe of the inlet structure to capture any ash or silts from the drainage network. 

Sedimentation Pond 



ENVIRONMENTAL IMPACT STATEMENT 
Proposed Mariveles Coal Power Plant Project  

Mariveles Power Generation Corporation                               Barangay Biaan, Mariveles, Bataan                                                                                                                                                                                                             

1-32 
      

The coal storage area is fully covered with roofing, thus no run-off during rainy season. In the event 
that there will be wastewater from coal storage, sedimentation pond will be installed to treat 
wastewater and meet the effluent regulation. The treated water will be reuse at the coal storage 
stock pile or ash disposal area as spray water, with excess for discharge. 

1.4.3.3 Solid Waste Management System 

1.4.3.3.1 Ash Handling System 

The Ash Handling System collects, removes and transport ash employing dry handling system. 
Ash collected from the furnace bottom is transported in a dry state to the bottom ash silo. Likewise, 